

TEST REPORT

190181 / 3

Date received: 30/01/15  
Date of test: 30/01/15  
Date of issue: 19/03/15

Sample name: Glass Effect Glaks.

KRONO SYSTEM S.R.L.  
VIA SALI 25  
31040 MANSUE' (TV)  
ITALIA

**Resistance to humid and dry cycles PTP 25:1995**

Test procedure:

The sample is placed in sequential uniform climates for a specified time.

The test chamber conditions according to UNI 10477/95, are the following:

Humid phase	23 ± 2 °C	90 ± 5 % r.h.	Duration 15 days
Dry phase	23 ± 2 °C	35 ± 5 % r.h.	Duration 15 days

Test results:

No defects has been observed on the sample surface at the end of the test.

	Initial	After humid phase	After dry phase
Deformation (mm) *	2,1 concave	7,1 concave	4,1 convex

\* Measurements were taken on the front side of the sample.

*This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.*

*Managing Director  
Dr. Andrea Glaron*

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.